
PA -PTS CATALOGUE 

I, 
l:J 

l 
i 

. 
~ i 



§ * 
GROUP 

F - 1 $ ~ ,f!]\ ~ . . . . . . . . . . . . . . · · · · · . . . . . . . . . . . . . . . . . . 1 
Frame Assy 

F-2 ~ ~14 ,rt}\ ~ / r-f~l:=( ~ .... · · · · · · . ................ . 5 
Electric Device Assy / Muffler Assy 

F-3 ~i;t}f}L,rt}\~• ............. . .... ... ..... .... .. . . 9 
Engine Assy 

F-4 llw.14 ,rt]\~ . ................. . . . . . ...... . ... . . 15 
Working Of Plastics Assy 

F - 5 ~ rnJ ,rt]\ nJc: . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21 
Tumning Assy 

F-1 $ ~ .~-Jlx. Frame Assy 

- I -

CJ® 
r 



,,% ~$flj:,,% 
~$1lf 1!i ~ S/N Part no 

I MC-07-150-01 -01 i-*lliJdi*M6•16 
2 MC-07-150-01-02 ~J~Jlx~ 
3 MC-07-150-01-03 ± $ ~ 
4 MC-07-150-01-04 :itl*•~ 
5 MC-07-150-01-05 :itl* 6 MC-07-150-01-06 :itzf$5-ljt. 
7 MC-07-150-01-07 tcJl14Jm 
8 MC-07-150-01-08 ti Jl14Jm 
9 MC-07-150-01-09 J§ti:~ i'fli;f:/j(tl,l~) 
10 MC-07-150-01-10 /§ti~ i'fli ;f:/j(tl,l~ ) 
11 MC-07-150-01-1 l Jl14Jm~~~ 
12 MC-07-150-01-12 3fl::::tffll . 8•20 
13 MC-07-150-01-13 ~-14 MC-07-150-01-14 i-*1lt:!k~tTM6• 16 
15 MC-07-150-01-15 J§ lAUt ff mfr 
16 MC-07-150-01-16 7\ifJ~~ffij.~Ml0•45 
17 MC-07-150-01-17 § W!~HJ:MlO 
18 MC-07-150-01-18 7\ifJ~~ffij~~M8•30 
19 MC-07-150-01-19 ~nlt~!!ffffi~ 
20 MC-07-150-01-20 ~nltftl!ff 
21 MC-07-150-01-21 ~nlt~!!fflfMl!I 
22 MC-07-150-01-22 nl!ffi 
23 MC-07-150--01-23 nltffi~ 
24 MC-07-150--01-24 ftnlttt~~ 
25 MC-07-150--01-25 ftnlt:6:l ffiJf* 
26 MC-07-150--01-26 nlt~I 
27 MC-07-1 50--01-27 ft nlJ;M:i!g~ 
28 MC-07-150--01-28 nlt~II 
29 MC-07-150--01-29 ~lt-tftlcP 8 

. F-1 $~.'i?,Jlx: Frame Assy 

Description f{ :.I:: 
Quanti ty 

BOLT M6"' 16 5 
HOLDER HORN 1 
MAIN FRAME l 
BOLT SIDE STAND I 
SIDE STAND l 
SPRING SIDE STAND --

I 
L.FOOTRLST - -r-

-
RFOOTRES'I 

L.RRDECORATIVE SHEET 
RRRDECf JrtATIVE SHEET 

--
SHAFT FOOTREST 

-
SPLIT PIN 1.8*20 --- -SPRING 

1 
CRISSCROSS BALL-SHAPE-BOLT 
RR . SHOCK ABSORBER 
HEX FLANGE BOLT Ml 0*45 
LOCK NUTMIO 
HEX FLANGE BOLT M8*30 
COVER FUEL SENSOR 
FUELSENSOR 
SEAL GASKET FUEL SENSOR 
FUEL TANK 
FUEL TANK CAP 
FUELFILTER 
FUEL LOW-TENSION SWITCH 
FUEL TIJBE I 
FUELFILTER 
FUEL TIJBE II 
ELASTICITY FASTENER cP 8 

- 2 -

~ 
y 

- 3 -

I 
I 
I 
I 
L 

2 
2 -
4 
2 
2 
2 
2 
1 
1 
1 
1 
1 
1 
I 
l 
l 
l 
3 

~ i:t 
Re marks 

-r----

- -
--

-
-

r---



Fl'% ~$#Fl'% ~W1lf:~#F Description ~ fl ~ i1 
S/N Part no Quantity Remarks 

30 MC-07-JS{µ}J-30 nllffi'ti:~3t~ BRACKET FUEL TANK I 
31 MC-07-JS{µ}J -3I 1'fff*_.,.lii~~M6•16 HEX FLANGE BOLTM6*l6 4 

JflWfflflf DOUBLE SUPPRTS 32 MC-07-150-01-32 1 

33 MC-07-150-01-33 Jflf#t{-lij: DOUBLE SUPPRTS M8 2 

34 MC-07-150-01-34 JfltJt{ff BOLT MI OX I .25XJ0 2 

35 MC-07-150-01 -35 lflWtlt'lt:!lR RUBBERM ,STAND 1 
-

36 MC-07-150-01-36 tf "'1:!lRt{ ff BOLT M6 *35 I 
-

37 MC-07-150-01-37 1'ffJ *~lii~~ M6 *50 BOLT M6 *Sr-} - - - -
2 

38 MC-07-150-01-38 1'ffJ*~lii~BJ:M6 M6 4 
-

- - -

-- - -

+-
I --- - -

- 4 -

----------- --------- ---- - -

F-2 lt!~ftf:.~,JJIG / ~~'9.l!r Electric Device Assy / Muffler Assy 

I ITI)--;0 

- 5 -



ff% ~$141¥% 
~ tm 14 ~ flF Descr iption 

S/N Part no 

I MC-07-150-02-01 §~~nST4. 2* 16 SCREWTAPPING ST4.2*16 

2 MC-07-150-02-02 -fSU&.~.niz SPEEDOMETER 

4 MC-07-150-02-04 IUUl SPEEDOMETER CABLE 

5 MC-07-150-02-05 iJljg; HEY 

6 MC-07-150-02-06 .~:kH-*Wt~ COVER IGNlTION SWITCH 

7 MC-07-150-02-07 7\ff-11!..u. im~~M6* 16 HEX FLANGE BOLT M6* 16 

8 MC-07-150-02-08 .~ :k ** ll.Jl IGNITION SWITCH 

9 MC-07-1 50-02-09 "-'l1Yl HORN - -

10 ~ffi~iAE~ RECTIFIER --
MC-07-150-02-10 

:,\jj'Jj!~ffi!\.'-~M6*12 HEX FLANGE BOLT M6*12 
~ 

II MC-07-150-02-11 
12 MC-07-150-02-12 it! ~ll. RESISTANCE 

13 MC-07-150-02-13 -t-¥ffl:ikl'-~M6*20 CRISSCROSS BALL-SHAPE-BOLT -

14 MC-07-1 50-02-14 t.i::k ~Im.~. n!Z IGNITION COJLCOMP 
- -

15 CDI.~:k~ C.D.I MC-07-150-02-15 -- -
16 MC-07-150-02-16 ffl\it!~ RELAY 
17 MC-07-150-02-17 :,\ ju ~ ffl:M6 HEXNUT M6 
18 MC-07-150-02-18 IXJJ't~ SINGING SPARKING RELAY 
19 MC-07-150-02-19 it! Jffi BATTERY 
20 MC-07-150-02-20 it! Jffi ~ ~ 1a, ffl: BOLT&Nl.IT BATTERY 
21 MC-07-150-02-21 :!: it! ti-~-n!Z HARNESS WIRE 
22 MC-07-150-02-22 ~Iii~ FUSE 
23 MC-07-150-02-23 ~IDl'-ffl:M6*30 CAP NlJf M6*30 
24 MC-07-150-02-24 r-1~9.=!1!: MUFFLER GASKET 
25 MC-07-150-02-25 f-1~9.~ VENT-PIPE 
26 MC-07-150-02-26 rlt~-~~~ MUFFLER WASHER 
27 MC-07-150-02-27 :t-jj'J;l!~ ffi l '-~M8*20 HEX FLANGE BOLT M8*20 
28 MC-07-150-02-28 iltt.i~fei,f;f. MUFFLER 
29 MC-07-150-02-29 ~Mtm RUBBERPAD 

30 MC-07-150-02-30 :,\jj'Jj!~ ffi l'-~M I 0*25 HEX FLANGE BOLT MI 0*25 

- 6 -

F- 2 ~~ftf:.~.n!Z / f-1~9.~ Electric Device Assy / Muffler Assy 

ft ~' 
~ 

~--@ ----.,_..,!Y 
, ---0 

@H9 .. -<!v 

~ 
' 

11_!}-

V 

- 7 -

:fl :It ~ ti: 
Qu antity Remarks 

5 
1 
I 
2 
I 
2 
I 
l 

- -
I 
3 

t 1 -
1 
1 -
1 -
1 -
2 
1 
1 
2 
I 
1 
2 
I 
1 
I 
3 
I 
2 

2 



~ :!il ~ i':t ff~ ~'mWt-1¥~ * $ ftj: ~ ff}- D escription 
Quantity Remarks SIN Part no 

LOCKNUT MIO 
2 31 MC-07-150-02-31 §'t-Oj !li.$ -ffJ:MJO 

FASTENER 
2 32 MC-07-150 02-32 -f..-UJ1 

~ 

-
- -I- -

- -- -
-

- - -
- -

- -- -4 -
~ -- -

- 8 -

F- 3 £z;!Jm.~,nlt Engine Assy 

- 9 -



Ff% ~!!Hit-Ff% ~>iflH4 ~ fn- Descript io n ~ ii «r 1± 
S/N Part no Quantity Remarks 
I MC-07-150-03-01 fflEHf:~ LOW-TENSION SWITCH 

1 
2 MC-07-150-03-02 ~tt-fs-!U.5 ELASTICITY FASTENER <D7.S 2 
3 MC-07-150-03-03 :itl:~WI PlPE IN I 

1 
4 MC-07-I 50-03-04 +.m 18 FASTENER (I) 18 1 
5 MC-07-150-03-05 im~ WI BREATHE TUBE I I 
6 MC-07-150-03-06 ~tt-ls-ffi ELASTICITY FASTENER 1 
7 MC-07-150-03-07 ~~;ii~~ AIR. FILTER I 
8 MC-07-150-03-08 ~ttf.ffi l4 ELASTICITY FASTENER (I) 14 I 
9 MC-07-150-03-09 im~WII BREATHE TUBE 11 I 
10 MC-07-150-03-10 t--ffi20 FASTENER (I) 20 - t-- -2 
II MC-07-150-03-11 im~WIII BREATHE TUBE Ill I 

7\:ffJ~ ~ fffit;~M6*22 HEX FLANGE BOLT M6*22 
-~ -

12 MC-07-150-03-12 I 
13 MC-07-I 50-03-13 7\:ffJ~ ~ fffitU~M6*40 HEX FLANGE BOLT Mo*40 

- - -
5 

14 MC-07-150-03-14 -rtJ~~ COVER ONE WAY VALVE I 
-

15 MC-07-150-03-15 •rtJ~filH4 ONE WAY V/\JVECO~ -
I 

16 MC-07-150-03-16 i1,~ ~Wffl.f4 BREATHE TUBE COMP - -
I - - - - -

17 MC-07-150-03-17 ,\:ffj~~ fffit;~M6*16 HEX FLANGE BOLT M6*-16-- 4 --- - - ----
18 MC-07-1 50-03-18 ~i;MJL.~./it ENGINE ASSY I -- --
19 MC-07-150-03-19 1df:~ PLUG SPARK I 
20 MC-07-150-03-20 ffl.nbR GAUGE OIL SEAL I 
21 MC-07-150-03-21 im~ lll FILTER ENGJNG I 
22 MC-07-150-03-22 2;t i;/Jffl.1£ ~ w WASTE PIPE E'NGINE 1 
23 MC-07-150-03-23 ~ tt +. mn ELASTICITY FASTENER II 3 
24 MC-07-150-03-24 ±}#fl/If' f1j DEAD BLOCK MAIN STAND 2 
25 MC-07-150-03-25 7\:ffJ~ ~ fffi~~M6*12 HEX FLANGE BOLT M6* 12 1 
26 MC-07-150-03-26 mffilJi;/Jti:~+. f" CLlP CABLE RRBRAKE I 
27 MC-07-150-03-27 7\:ffJ~~ fffi~~M6*25 HEX FLANGE BOLT M6*25 3 
28 MC-07-150-03-28 la i;/J ff-~- lit LEVERASSY KICKSTARTER I 
29 MC-07-150-03-29 la i;/J it:!. ffl. -~- fit STARTER 1 

-10-

F- 3 2;ti;/JtJL.~.Jit Engine Assy 

- 11 -



1¥% ~m11~,J¥% * $ it!= ~ ffF Descripti on I/& ii!: ~ 1:1: 
S/N Part no Qua ntity Remarks 

30 MC-07-150-03-30 :tdf1#.;..,_ iffi!1',t~M I 0*55 HEX FLANGE BOLT MI 0*55 2 
31 MC-07- I 50-03-31 ~11J ,!J'i~4ihM 10* 185 SHAFT SWING BRACKET Ml0*185 I 
32 MC-07-150-03-32 §'f!Jl~U.fJ:M I0 LOCKNUT MIO I 
33 MC-07-150-03-33 ~111 m ~ SWING BRACKET ENGfNE I 
34 MC-07-150-03-34 1M1m~115t RUBBER SWING BRACKET I 
35 MC-07-150-03-35 §'ffll~/IJ:M l6 LOCK NUTM l6 I 

MC-07-150-03-36 CLRCLIP - f--

36 -r,~ 2 
37 MC-07-150-03-37 ~•6203 BEARING 6203 2 
38 MC-07-150-03-38 §~~~;(~ BRACKET RR.BRAKF I 

MC-07-150-03-39 AffJ#.;~ fffit;~M8* 16 HEX FLANGE BOLT M8* 16 - -
39 I 

MC-07-150-03-40 AffJ#.;~ fffit;~M8*45 HEX FLANG[ B01:f M8*45 -
40 I 
41 MC-07-1 50-03-41 AffJ#.;~fffitt~M8*60 HEX FLANGE BOLT M8*60 I 
42 MC-07-150-03-42 tt~17*35 BUSH 17*35 I 
43 MC-07-150-03-43 § !Iii] r4J l!iti J, fl[. SPRING RR.BRAKE BLOCK ASSY 2 I I 

44 MC-07-150-03-44 §$Jr4Jl1\tr}, RR.BRAKE BLOCK ASSY 
..... 

2 
45 MC-07-150-03-45 .CAMSHAFT RR.BRAKE T 

-
§i!il] i4:,8~~ I 

MC-07-1 50-03-46 SWING ARM RR.BRAKE--
-----

46 §l!iiJ r4Jtll_. I -
47 MC-07-150-03-47 A ffJ#.; ~ fffit;~M6*32 HEX FLANGE BOLT M6*32 1 -
48 MC-07-150-03-48 '=(. f1P1Jl AIR VALVE I 
49 MC-07-150-03-49 §~WJ REARRLM I 
50 MC-07-150-03-50 §~ff€H30/ 60-13 RAER TYPE 130/60-13 I 
51 MC-07-150-03-51 !Wi~~ INSULATOR I 
52 MC-07-150-03-52 Afff #.;~lfi tt-ffJ:M6 HEX FLANGE NUT M6 2 
53 MC-07-150-03-53 :iH: '=(.1lf.~-Jlx INTAKE MANIFOLD l 
54 MC-07-150-03-54 +.mr FASTENER I I 
55 MC-07-150-03-55 f.tnll~.~-Jlx CARBURETORASSY I 
56 MC-07-150-03-56 -tmn FASTENER II I 
57 MC-07-150-03-57 s!r-ttf--M7 ELASTICITY FASTENER <D 7 4 
58 MC-07-150-03-58 ;iH:~1gII PIPE IN II I 

-12-

F- 3 ll.:r4JtJL.~.Jlx Engine Assy 

- 13 -



!¥~ ~$14'!¥~ ~Wf4~~ Description ~ :II: ~ t1 
S/N Part no Quantity Remarks 

59 MC-07-150-03-59 - iiii'iff TRIPLE TUBE 
I 

60 MC-07-150-03-60 :i£9.'iff1II PIPE IN ill I 
61 MC-07-150-03-61 Jftnh'iffi'tlfi SPRING DRAIN TU BE I 
62 MC-07-150-03-62 1t{l1h'iff DRAIN TUBE I 
63 MC-07-150-03-63 ~tilt'!-t-ffi18 ELASTICITY FASTEN ER CD 8 

-
2 

64 MC-07-150-03-64 JR l1h :f L tll. fl DRAIN TUBE COMP - -
I 

65 MC-07-150-03-65 ~ ~!ff~E(.'g WASTE PfP F AJR CLEANfR 
-, 

I 

66 MC-07-150-03-66 ~ ~ff~9.'iff* PLUG WASTE PIPE AIR CLEANER 
- -

I -
67 MC-07-150-03-67 ~ ~ffillf1t AIR CLEANER l 
68 MC-07-150-03-68 ~~;tr, AIR CLEANER CORE I 
69 MC-07-150-03-69 -t * ffl:Yd\.UN . 8*9 CRISSCRC'~ . BALL-SHAPE-BOLT 2 
70 MC-07-150-03-70 ~ ~ffilii COVER AIR CLE/ NER 

-
I 

71 MC-07-150-03-71 § :gc!lUTST4. 8* 16 SCREW TAPPfNG ST4.8* 16 7 -
72 MC-07-150-03-72 ~ ~fflifiln::x ~ BRACKET fJR CLEANER I 
73 MC-07-150-03-73 /,ffl~~M6*16 HEX BOLT M6* 16 I 
74 MC-07-150-03-74 iji[li]f{j,j~~~ WASHER,ONE WAYVALVECOMP I 

I 

-14-

F-4 :ilt:.if4l~,Jjjt Working Of Plastics Assy 

- 15 -



ff~ + tfH4ff~ ~mHtti5f$ Descri ption f,{ it {§- ti: 
S/N Part no Q uantity Rem arks 

I MC-07-150-04-01 l'J IJ ~~VE~ FRONT FRFENDER 
1 

2 MC-07-1 50-04-02 tdfJ7t....,_mi~~M6*16 HEX FLANGE BOLT M6* 16 26 
3 MC-07-150-04-03 l'JIJ]m~.:J§ MOUTH FRONT PANEL I 
4 MC-07-150-04-04 § lt~trST4 . 2* 16 SCREW TAPPrNG,ST4.2* 16 1 
5 MC-07- 150-04-05 l'I IJ im~ FRONT PANEL I 
6 MC-07-1 50-04-06 t dfJ7t ....,_ imt;ffl:M6 HEX FLANGE BOLT M6 16 

MC-07-150-04-07 l'JIJfflHHfi lUJ NET HEAD LIGHT --7 I 
8 MC-07-150-04-08 -r¥:tlt#-t;~M5*12 CRISSCROSS BALL-SHAPE-BOLT 3 
9 MC-07-150-04-09 MlmH'!l:~x ~ BRACKET HEAD LIGHT I 
10 MC-07-150-04-IO § Jtt;trST4 . 8*16 SCREW TAPPING ST4.8*16 30 

FLAKE 
- -

11 MC-07-150-04-1 l 101 16 
MC-07-150-04-12 -r¥ :tlt#- t;~M5*45 CRISSCROSS BALL-SHAPE-BOLT I 

- --
12 I 
13 MC-07-150-04-13 if.liH!Jl.it ADJUST SPRING I 

-
-

14 MC-07-150-04- I 4 l'l1Jlm1:HT7e COVER H EAD LlGHT I -
15 MC-07-150-04-15 " 'i1m1:nrm12v18w BULB HEAD LIGHl 12V l8W 2 
16 MC-07-150-04-16 iW- it SPRING 2 
17 MC-07-150-04-17 MJmHlt!.m WIRE HEAD LIGHT I 
18 MC-07-150-04-18 JW@tlj & M ~ FR.SIDE REFLECTOR 2 
19 MC-07-150-04-19 JW::ti~i'fli~ R.FR.DECORATIVE SHEET I 
20 MC-07-150-04-20 JW ti:~ i'fli~ L.FR.DECORATIVE SHEET I 
21 MC-07-150-04-2 l ~1"11:T :;:: COVER TURNING LIGHT 4 
22 MC-07-150-04-22 ~1"11:HTie! BULB TURNING LIGHT I 
23 MC-07- I 50-04-23 JW:ti~ 1"11:T ~IH4 R.FR.TURNING LIGHT I 
24 MC-07-150-04-24 §]3(titr4.2*16 SCREWTAPPCNG ST4.2*1 6 10 
25 MC-07-150-04-25 ~re-=¥-JJ RIGHT HANDLE COVER I 
26 MC-07-150-04-26 l'I IJ iliHHT7e COVER FR.TOP LIGHT I 
27 MC-07-150-04-27 " 'irm1:11:1m12v3w BULB FR. TOP LIGHT 12V3W l 
28 MC-07-150-04-28 IJIJ rm n It!~ WIRE FR.TOP LIGHT I 
30 MC-07-150-04-30 ~l:tf:~:t& COVER BOARD BRAKE OIL I 

- 16-

- --- ----- -- - - ------ - - - -------------------- ----

F-4 ffliHf:.~,Jllt Working Of Plastics Assy 

- 17 -



fj;~ + mWl= ff~ ~ t:'fl51lj: ~ f$ Descr ip tion /fl( :ffl: ~ it 
S/N Part no Quantity Remarks 

31 MC-07-1 50-04-31 g_~ HELMET SHEET I 

32 MC-07-150-04-32 ffiJ ti:~ M'.l:HJHtJ: L.FR.TURNING LIGHT I 

33 MC-07- 150-04-33 1:i. !E=f-l'l'.l LEFT HANDLE COVER I 

34 MC-07-150-04-34 til*1i: SPEEDOMETER COVER I 

35 MC-07-150-04-35 ffiJ 'i!!ffaiH~ FRONT BOX COVER I 

36 MC-07-150-04-36 l'!U fil !ffaffifllj FRONT BOX LOCK I 

37 MC-07-150-04-37 l'ltr 'll!ffaffiflll:% CUP FRONT BOX LOCK I 

39 MC-07-150-04-39 VIN%li~i!Jil~~ :f'Jx OBSERVE COVER,VJN I 
40 MC-07-150-04-40 l'ltr 'B !ffaffi FRONT BOX I 

41 MC-07-150-04-41 * ~~i'5:f'Jx FRAM E FFNDER I 
R. PROTECflNG BAR - -

42 MC-07-150-04-42 tiffl* I 
FOOTREST - --

43 MC-07-150-04-43 JJ141~:f'Jx 1 
44 MC-07-150-04-44 1tiJfli:~ :f'Jx COVER BATTERY 3- 1 
45 MC-07-150-04-45 ti:ffl* L. PROTECTING BAR I 

46 MC-07-150-04-46 . fiiti:iffilxt:f'Jx R.RR. VEN TJJ ~f!_ON COVER I I 

47 MC-07-150-04-47 fiiti ~ t11i:f'Jx R.RR.DECURATIVI· Sl!HT 1 - - -
MIDDLE PROTECT SHEET C0VER 48 MC-07-150-04-48 If' :9c ~ill~ I -- ---

49 MC-07-150-04-49 1'1fJr!~ ffiit;~M6* 20 HEX FLANGE BOLT M6*20 I -
HELMET HANGER COMP 50 MC-07-150-04-50 #dHH.llit- I 

>-- ---·-
51 MC-07-150-04-51 JJLmM6*18 WASHER M6* 18 I 
52 MC-07-150-04-52 lf':9c~':J MIDDLE PROTECT SHEET I 
53 MC-07-150-04-53 fiiti:~t11i:f'Jx L.RR.DECORATIVE SHEET I 
54 MC-07-150-04-54 hi ti: :iffi Jxt :f'Jx L.RR. VENTILATION COVER I 
55 MC-07-150-04-55 ~m~~~ FIXING-SHAFT SEAT 1 
56 MC-07-150-04-56 ~m~~x~ BRACKET SEAT I 
57 MC-07-150-04-57 ~m.~.nx. SEAT I 
58 MC-07-150-04-58 tk~~ SUNDRIES BOX I 
60 MC-07-150-04-60 -ftnilffi!Jil~~ OBSERVE COVER CARBURETOR I 
61 MC-07-150-04-61 M~fl£tJ,i ENGINE UNDER COVER I 

- I 8-

F- 4 ll~#.~ . .nx, Working Of Plastics Assy 

-19-



Fi'% ¼ffilft!=Fi'% ~fflH4~ ffF Description ~ it * ti: 

S/N Part no Quantity Remarks 

62 MC-07-150-04-62 !Ji'fjlt~ REAR FAIL 1 
63 MC-07-150-04-63 tdfJ#.;->Lffi!ijlti-M8*45 HEX FLANGE BOLT M8*45 3 
64 MC-07-150-04-64 Fii~iflit/j REA R DECORATE THE PLANK 1 
65 MC-07-150-04-65 ~mtiJt::JE CLIP SEA:! LOCK l 

MC-07-150-04-66 3fm WASHER --
66 I 

SEAT LOCK - I------- -

67 MC-07-150-04-67 ~mwi I 
68 MC-07-150-04-68 J§!ft~VEtli 'tr:~x~I BRACKET RR.WHEEL FENDER I 

~ -
I 

MC-07-150-04-69 J5 !ft~ VEtli RR.WHEEL FENDER 
- -

I 69 1 
70 MC-07-150-04-70 J§!ft~VEtli'tr:~x~II BRACKET RR.WHEEL FENDER II I 
71 MC-07- I 50-04-71 J5~~rilJ~Tffl14 R.RR.TVRNlNG LIGHT I 
72 MC-07-150-04-72 J§tc~rilJnm11t L.RR.TVRNlNG LIGHT I - 1 

73 MC-07-150-04-73 :,\jfJ#.;~ ffi~ffl:M6 HEX FLANGE NUT M6 2 
74 MC-07-150-04-74 J5~i/Btliwi$ FORWORD RR.FENDER I 
75 MC-07-150-04-75 J§!l!l!lfflx~ BRACKET RR.LICENSE 1 
76 MC-07-150-04-76 J5&t-t3 RR REFLECTOR 1 
77 MC-07-150-04-77 ~fltM6 NUT M6 I 
78 MC-07-150-04-78 J§~nit!.m WIRE TAIL LIGHT 1 
79 MC-07-150-04-79 J§~~nnmv5w BULB TAIL LIGHT 12V5W I 
80 MC-07-150-04-80 J5~~Ht COVER TAILLIGHT 1 
81 MC-07-150-04-81 }5~i/Bt/i}5$ BACKWORD RR. FENDER 1 
82 MC-07-150-04-82 ~~-'f~ 06*0 25 WASHER0 6* 025 5 

- 20-

F- 5 ~rilJ.~Jilc; Turnning A'§.y 

®1 1i 1 
C:\!Jr t :-r;. l .. 

T t 
~~ 

. 
'••-® • ~ _"T1 :· 

i :PI (1_11 
1--® ~ - -.l':t-® 

©-I l 

~~ i 

l<t • ~ cf:_. ,utu 
! ) 

-21-



~~ ~$#~~ ~ fflHti: ~ fir- Description ~ :Ji ~ i1 

S/N Part no Quantity Rema rks 

I MC-07-150-05-0 I ti:!~t£ll L.RR.MIRROR I 

2 MC-07-150-05-02 til§t£ll R.RR.MIRROR I 

3 MC-07-150-05-03 ~t'fli~ RUBBER RR.MIRROR 2 

4 MC-07-150-05-04 ~~M8 NlJfM8 2 

5 MC-07-150-05-05 ti:1~-f-~ L. HANDLE GRIP I 

6 MC-07-150-05-06 nbfl~t~ THROTTLE GRIP I 
7 MC-07-150-05-07 :n(,i]re STEERJNG HANDLE I 

8 MC-07-150-05-08 §Wi~~MI0 LOCK NUT MIO I 

9 MC-07-150-05-09 :td'ff *~lfii~~MI0*40 HEX FLANGE BOLT Ml 0~ - I -
:ti:~,g-:tf* (fij) L. FR. SWITCH ASSY IO MC-07-150-05-10 I 

11 MC-07-150-05-11 +*ffl:#Ji~M5*25 CRJSSCROSS BALL-SHAPI:-BOLT 2 

12 MC-07-150-05-12 f-*ffl:#-~~M5*30 CRJSSCROSS BALL-Sl !APE-BOLT 2 -
:ti:~,g-:tf* (I§) L.RR.SWJTOT ASSY I 13 MC-07-150-05-13 I -

=1--+ 14 MC-07-150-05-14 ti: ffitj ~ -f-ffi L.BRAKE LEVER 

15 MC-07-150-05-15 J§ffi(J~ti:~ CABLE RR.BRAKE 
- -

16 MC-07-150-05-16 ~~~5 ELASTICITY GASKET 5 I 
17 MC-07-150-05-17 f.l~M5 NUT M5 2 
18 MC-07-150-05-I 8 ftllfl"lt~M5*25 STEP BOLT M5*25 2 
21 MC-07-150-05-21 1'1fl*~llii~~M6*22 HEX FLANGE BOLT M6*22 2 
22 MC-07-150-05-22 ";(j~,g-** (fij) R. FR. SWITCH ASSY I 
23 MC-07-150-05-23 IJU l!lffiffitJ~~!m ~#c FIXING BLOCK FR HYDRAULIC BRAKE l 
24 MC-07-150-05-24 lWlllffiffitJ~~-~-~ FR. HYDRAULIC BRAKEASSY 1 
25 MC-07-150-05-25 1'iff*~llii~~M8*30 HEX FLANGE BOLT M8*30 2 
26 MC-07-150-05-26 ";(j~,g-** (/§) R. RR. SWITCHASSY I 
27 MC-07-150-05-27 tiffitJ~-f-ffi R.BRAKE LEVER I 
28 MC-07-150-05-28 nbflti:~ THROTTLE CABLE l 
29 MC-07-150-05-29 -1::;flj:~ ?PIECES SET l 
30 MC-07-150-05-30 nlliJtHRf4 STEERING ASSY l 
31 MC-07-150-05-31 1'ift*~llii~~M8*45 HEX FLANGE BOLT M8*45 4 

- 22-

F-5 ~[ti].~.~ Tumning Assy 

-23-



Ff% ~$14F¥% ~fflH415ffF Descript ion 
fl( :fit ~ ~ 

SIN Part no Quant ity Remarks 

32 MC-07-150-05-32 1':ffl1!-"-lfil~~M6*16 HEX FLANGE BONT M6* 16 I 

33 MC-07-150-05-33 niH&:llif1i1Ji;/J~fg* CLIP FR.HYDRAULIC BRAKE TIJBE 1 

34 MC-07-150-05-34 iW ti: 1)'£~ ~.~-!oc L. FR. SHOCK ABSORBl::R I 

35 MC-07-150-05-35 iru:fi" 1)'£11 ~ .~./oc R FR. SHQKABSORBER I 

36 MC-07-150-05-36 lltff~* CLIP SPEED CABu;:- 1 - -
37 MC-07-150-05-37 tt:i!~ COUNTER I 

38 MC-07-150-05-38 tt:i!~~ COVER COUNTER 1 -
MC-07-150-05-39 tt:i!~-tttm GEAR COUNTER 39 I I 40 MC-07- I 50-05-40 ~jf!.6301 BEARINGS 630 I 

-
2 

BUSH 
-

41 MC-07-150-05-41 t,t~ I_ ---
42 MC-07-150-05-42 nl!M OILSEAL I -
43 MC-07-150-05-43 tt~ .eH2*02o*so BUSH 0 12 *020* 50 I 
44 MC-07-150-05-44 iru~~M12*1 .25*250 AXESFR.WHEEL MI2*1 .25*250 I 
45 MC-07-150-05-45 li:H/Jt~-B}:MI2*1.25 LOCK NUT Ml2*1.25 I 
46 MC-07-I 50-05-46 iru~/lal30/ 60- 13 FRONTTYRE 130/60-1 3 I 

47 MC-07-150-05-47 iru~ffl FRONT RIM 1 

48 MC-07-150-05-48 ~nllffi AIRVALVE I 
49 MC-07-150-05-49 iWffitJf;ljffl: FR BRAKE DISK 1 
50 MC-07-150-05-50 11iJ1'1UJ~M8*25 INNER-HEX STEP BOLT M8*25 3 

- 24 -



{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }


{ "type": "Document", "isBackSide": false }

